



Accrue Minerals Inc

AHK Lab Test Report – AV Albania Iron Ore

Alfred H. Knight International Ltd UK
 Eccleston Grange Prescott Road
 WA103BQ St Helens-Merseyside
 UK
 Attn Steve Randles

CERTIFICATE OF ANALYSIS

Sleeuwijk, 10/02/2014

Page 1-1

Material	Ni Ore (G)	Aspect	Powder fine
Your reference	W/428943-1	Mass	ca. 50 grams
Sample received	05/02/2014	Packing	Plastic bag
Sample nr.	140177		

Analysis results

<i>Compound</i>	<i>Result</i>	<i>Unit</i>	<i>Method</i>	<i>Sample prep.</i>	
Loss on ignition	9.67	%	Furnace, 1025 °C 1hrs	Dried Material	
<i>Compound</i>	<i>Average</i>	<i>Unit</i>	<i>Method</i>	<i>Result 1</i>	<i>Result 2</i>
MgO	0.95	%	X-ray glass-bead	0.95	0.94
Al ₂ O ₃	6.16	%	X-ray glass-bead	6.19	6.13
SiO ₂	3.60	%	X-ray glass-bead	3.58	3.61
P ₂ O ₅	0.04	%	X-ray glass-bead	0.04	0.04
K ₂ O	<0,02	%	X-ray glass-bead	<0,02	<0,02
CaO	0.19	%	X-ray glass-bead	0.19	0.19
TiO ₂	0.14	%	X-ray glass-bead	0.14	0.14
Cr ₂ O ₃	2.72	%	X-ray glass-bead	2.64	2.80
Mn ₃ O ₄	0.43	%	X-ray glass-bead	0.43	0.43
Fe	52.52	%	X-ray glass-bead	52.42	52.62
Ni	0.96	%	X-ray glass-bead	0.94	0.97
CuO	<0,02	%	X-ray glass-bead	<0,02	<0,02
ZnO	0.04	%	X-ray glass-bead	0.04	0.04
SnO ₂	<0,02	%	X-ray glass-bead	<0,02	<0,02
PbO	0.04	%	X-ray glass-bead	0.04	0.04

Results relate to the material in the dry state: dried at 105 °C, 2hrs.